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Housekeeping
Welcome

Webinar rules

• Check your mic. is muted and your video is off

• Please write questions in the chat box

• Ensure you stay on line for the 2 hours of the event

- Evidence of registrant participation is provided to the college for CPD 

allocation

• Please complete the online evaluation – link provided in the chat

- Feedback helps us to improve these events

- Forms are uploaded to the college for recognition of event quality



6.30pm – 6.45pm Welcome and GP Liaison Update
Dr James Martin, GP & GP Liaison

6.45pm – 7.30pm Rheumatoid Arthritis Essentials &

DMARDs in a Nutshell
Dr Claire Barrett, Rheumatologist Redcliffe Hospital

7.30pm – 8.15pm
Fixing Gout in Primary Care &

Inflammatory Back Pain
Dr Phillip Robinson, Rheumatologist RBWH

8.15pm – 8.30pm Rheumatology Q&A Session
All speakers



GPLO Update

(how to make better medical practice easier)



Refer Your
Patient



COVID Vaccination
Referrals



GP Smart Referrals
−Condition specific templates 

(Altered bowel habit, palpitations…)

−Attach scanned documents

(PDF, Images)

−Advice on expected wait times 

−Track and amend referrals

−All public hospitals and Mater

−UNREJECTABLE!
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Rheumatology Shared Care Factsheets



www.arthritis.org.au

A 12-week, online group exercise program for Queenslanders living with 
arthritis who are looking for ways to participate in physical activity.

Sometimes you just need to speak with someone who has been in your 
shoes and understands what you’re going through. 

Arthritis Assist connects you with a Peer-Mentor who lives with arthritis 
and understands what you’re going through. They are there to listen and 
can provide the support that’s best for you. 



Future events:
• Mental Health Discussion Series – QuEDS, 26th Aug

• Gastroenterology and Hepatology Workshop, 28th Aug

• Gynaecology Workshop, 4th Sep

• Maternity Workshop, 30th Oct

• RHEUMATOLOGY EDUCATION DAY 2021 2022 tba

Thank You!

For more information about these resources:

Contact us – mngplo@health.qld.gov.au

Please remember to please complete the online evaluation form
This helps us to deliver better education events for you

mailto:mngplo@health.qld.gov.au


Rheumatoid Arthritis 
Essentials

Dr Claire Barrett

Rheumatologist

Redcliffe Hospital, MNHHS

Redcliffe and Northside Rheumatology

Longreach



Review and refresh current best practice for 
identifying rheumatoid arthritis (RA)
• Diagnosis 

• History

• Examination 

• Investigations 



26 yr female 10 months joint pain

• Hx
• Bilateral wrists then R 2nd MCPJ, 

bilateral feet, then ankle 

• Worse in morning 
• > 1 hr. to improve 

• Better with exercise

• PMHx 2015 knee pain 
“rheumatoid test –ve” 

• FHx – uncle RA diagnosed 19 yrs
untreated until age 45  

• Ex tender swelling 
• R 2nd MCPJ 

• Bilateral 5th MTPJ 

• Bilateral wrists/knees

• Ix
• CRP 3

• ESR 17 

• RF 17

• CCP 59 

• Imaging x-ray non erosive 



RA

• Chronic autoimmune condition 

• First documented 300-200 BC writings from India

• Characteristics 
• joint swelling +/- pain

• loss of mobility

• Cause unknown
• Women more frequently than men

• Genetics

• Environmental



Who really has RA?

• 450,000 Australians living with RA in 2017
• Census data 

• “Do you have RA?”

• Prevalence 0.46% in Australasia
• RF + joint pain does not = RA

• Onset between 35 and 60 years
• Majority of disease burden in Australia is in > 65 years 



“RA” cytokines

• Promote influx of immune effector cells into joint synovium

• Activates osteoclasts, chondrocytes and fibroblasts

• Positive feedback loop 
• reinforces inflammatory process

• joint pain/erosion → deformity and disability

• Chronic inflammation ↑risk myocardial infarction, stroke, death
• absolute increase in CVE  5.7/1000 person-years (95% CI 4.9–6.4) RA v those without



RA

History

• Joint swelling +/- pain

• Early morning joint stiffness

• Better during the day/worse 
after rest

• Sudden/gradually/episodic  

Examination

• Swollen +/- tender joints 

• Small
• Hands 

• FEET 

• Large

• Other
• Nodules 

• Lungs  



RA- investigations – autoantibodies 

Anti-cyclic citrullinated peptides-
(CCP/ACPA) 

• >90% specificity for RA
• highly predictive of development of RA

• reasonable sensitivity (50-65%)
• severity not activity

• repeat testing not 
recommended 

Rheumatoid factor
• Antibody v Fc portion of IgG 
• RA 60-70%
• Sjogren’s Syndrome  85-95%
• False positives   

✓Healthy 5% 
✓ > 65 yrs. 20%
✓5-25% Hep C

• Low level poor predictor
• Associated with extra-articular 

manifestations e.g. nodules, lungs





Differential Diagnosis of Inflammatory Arthritis 
(IA) 

• RA

• Seronegative arthritis
• Psoriatic Arthritis 

• Undifferentiated IA

• Reactive arthritis

• PMR

• CTD
• SLE, scleroderma

• Viral arthritis
• Ross River, Hep B/C, HIV, 

CMV/EBV, Parvovirus

• Crystal arthritis
• Gout & pseudogout

• Osteoarthritis 
• Nodal hand 

• Uncommon
• Unusual infection  

TB,Gonococcal

• Sarcoid

• Leukaemia

• Vasculitis



Inflammatory arthralgia v arthritis 

Arthralgia -pain

• Injury

• Disease - arthritis

• Infection

• “Growing pains”

Arthritis – swelling 

• Swollen 
• clinical/imaging 

• Painful

• Inflammatory v non-inflammatory
• Stiff in the morning/after rest 

• Difficult to move



Will arthralgia eventually be RA? 

• Inflammatory arthralgia -inflammatory symptoms without arthritis 



EULAR definition of arthralgia at risk of RA

• For patients with arthralgia without arthritis without any other 
explanation for arthralgia 

• Hx
• Recent ( < 1 yr) joint symptoms 
• MCPJ
• EMS > 60 mins 
• Worse in morning 
• 1st degree relative with RA 

• Ex 
• Difficulty making a fist 
• + MCP joint squeeze test 



MCP and MTP joint squeeze tests 



MNHHS – refer your patient



MNHHS – RA referral 



Treating RA - 2021 to target 

• Aim for remission or low disease activity
• leads to better outcomes

• Disease-modifying antirheumatic drugs (DMARDs) prevent 
• joint erosions

• reduce pain

• reduce cardiovascular morbidity and mortality 

• Disease activity quantified by validated tools
• disease activity score based on 28-joint count (DAS-28)

• clinical disease activity index (CDAI) 

• simplified disease activity index (SDAI)



DAS-28

• Score calculated from 
• Joint examination 

• swollen JC 

• tender JC

• Inflammatory markers 
• C-reactive protein or erythrocyte sedimentation rate

• Global health assessment (GHA) - patient-reported pain and function



Treat-to-target approach recommended by 
ACR and EULAR guidelines
• Optimal scores for defining low 

disease activity and remission 
continue to be refined

• Remission < 2.6 

• Low 2.6- 3.2

• Moderate 3.2-5.1

• High >  5.1



Disease Activity Score (DAS28) in Australia

• Remission: 41.6%

• Low Disease Activity (LDA): 18.6%

• Moderate Disease Activity (MDA): 31.6%

• High Disease Activity (HDA): 8.2%

40%  moderate or high DA  



Treating to target 

• Moderate to high disease activity → more intense therapy

• But 

• Patient must willing 

• > 50% not 

• Suitable option must be available

• No contraindication 

• Funded
• Evidence-based treatment algorithms do not completely reflect 

Australian regulatory restrictions



Disease-Modifying Antirheumatic
Drugs 

(DMARDs) 
in a Nutshell

Dr Claire Barrett

Rheumatologist

Redcliffe Hospital, MNHHS

Redcliffe and Northside Rheumatology

Longreach



Identify how to help your patients make the best 
and safest use of DMARDs through shared care 
with their rheumatologist

• Treatment

• Non-pharmacological

• Pharmacological 

• Symptoms

• Disease 



Treatment
Non-pharmacological

• Patient education 

• Exercise

• Diet

• Weight optimization 

• Alcohol 

• Smoking 



Treatment 
Pharmacological

Symptoms 

• Analgesia

• Anti inflammatory 

• Glucocorticoids 

Disease Modifying Antirheumatic 
Drugs DMARDs

• Conventional synthetic 
(csDMARD) 

• Targeted

• Biological (bDMARD)

• Targeted synthetic   
(tsDMARD) 



Early treatment is important in RA 
Remission is unlikely without intervention
• Bone erosions detectable 

• 25% of people within 3 months of onset 

• 70% by  3 years

• Delaying treatment > 3 months 

• causes more joint destruction 

• higher chance requiring persistent DMARDs to maintain remission

• Early DMARD during  ‘window of opportunity’

• more readily induce remission

• delays progression



Glucocorticoids (GC) in RA recommendations 

• Short-term glucocorticoids should be considered very carefully 
• initiating 

• changing csDMARDs

• Different dose regimens and routes of administration
• Low dose 1 v 3 v 5-7.5mg/day v IA v IM 

• Prevent erosions early

• ?15mg 

• no evidence > 9 months



Glucocorticoids (GC) in RA

• Taper as rapidly as clinically feasible
• universal long-term AE limit use

• even at small doses 

• Avoid with biological or targeted synthetic DMARDs
• infection risks   

• If cannot be withdrawn within 6 months DMARD therapy considered 
failure & needing optimisation



Treatment for RA –csDMARDs

• Methotrexate MTX

• Hydroxychloroquine HCQ 

• Sulfasalazine SSZ

• Leflunomide  LEF 



Evaluation before DMARDs 

• Full blood count, serum creatinine and liver enzymes 
• Abnormalities may alter choice/dose 

• Infection screen 
• hepatitis B virus, hepatitis C virus 

• +/- HIV

• +/- TB 

• Consideration
• congestive heart failure, malignancy, lymphoproliferative disease, multiple 

sclerosis, chronic obstructive pulmonary disease, bronchiectasis and 
interstitial lung disease



Methotrexate- MTX 

• Most common DMARD in world
• Treatment guidelines 

MTX 1st line treatment +/- other cs DMARDs 

• Early stage & adequate doses remission 40% 
• highest rate of continued long-term treatment

• maintains efficacy without excessive toxicity

• typically well-tolerated



Methotrexate- MTX 

• Familiarity- used > since 1980s

• Inexpensive 
• $52.40 for 50 x 10mg ($41.30)

• $24.18 for 15 x 10mg ($29.90)

• $17.91 for 30 x 2.5mg ($23.63) 
• $ 39.50 for 5 x 50mg/2ml ($41.30) 

• $89.50  for prefilled syringes  ($41.00) 

• Convenient once a week 



Possible SIDE EFFECTS

Nuisance 

• GIT  (10%)

• Headache (10%)

• Hair loss (3%)

• Rash

• Photosensitivity

Nasty 
• Liver (17% slight, 0.9% 3 xULN)

• transient frequent not cause 
for modification 

• persistent abnormalities, +/-
low albumin require 
evaluation

• Haematology
• Lung <1%



Folic Acid 

• Minimum 5mg a week 
• Maximum 3 x dose MTX (Therapeutic Guidelines 2017) 

• ?Not the same time as MTX

• 400 rheumatologist = 400 regimes

• Folinic acid administered in first 24 hrs after MTX dose 
inhibit polyglutamation



Methotrexate resources



Hydroxychloroquine – HCQ  

• Safe in pregnancy

• Monitoring –eyes

• Cholesterol

• Liver 

• Coagulation

• Lowers risk of DM 

• Good combination



Leflunomide – LEF 

• Authority

• Daily

• Baseline CXR/FBC/(eGFR)LFT/HepB/C

• GIT

• Liver/haem

• Lungs

• Monitoring esp. combination



Sulfasalazine - SSZ

• Baseline FBC/LFT

• Liver/wbc 

• Safe in pregnancy/breast feeding
• add Folic Acid 5mg day 

• Good in combination



Targeted DMARDs

Biological/bDMARDS
• cytokine blockers 

• TNF
• Interleukin-1 (IL-1) anakinra 
• IL-6 tocilizumab
• IL-12/23 ustekinumab
• IL-17 ixekizumab secukinumab

• IlL-23 guselkumab

• cell-targeted 
• T cells

abatacept 
• inhibits co-stimulatory signal required to activate T cell

• B-cells
rituximab 
• inhibits CD20 ag on precursor & mature B cell membrane

Targeted synthetic /tsDMARDs
• Janus Kinase 

• baricitinib
• tofacitinib
• upadacitinib



Targeted DMARDs

• They work – but not in everyone

• Most people do not have adverse effects

• Issues
• Infections

• Surgery

• Pregnancy 

• They are expensive 

• They have a lot of paper work attached
• Patients have to follow rules or they will miss out



What is best practice in a nutshell? 



What is best practice? 

• DMARDs should be started as soon as RA diagnosed

• MTX should be part of the first treatment strategy 

• In patients with contraindication/early intolerance MTX, leflunomide 
or sulfasalazine should be considered

• Treatment aimed at sustained remission/low disease activity

• Monitoring should every 1–3 months in active disease
• no improvement at 3 m/target not reached 6m, therapy adjusted





Gout & 
Axial Spondyloarthritis

Philip Robinson
MBChB PhD FRACP

Associate Professor & Rheumatologist

University of Queensland 
Royal Brisbane and Women’s Hospital

Private Practice



Gout



Gout

• Diagnosis

• Treating acute attacks

• Lowering uric acid





Urate Crystal Deposition – Dual Energy CT



Serum urate

• Laboratory “Normal range” is irrelevant in gout

• Goal is less than 0.36mmol/L to control gout

• Serum urate can be normal/suppressed in acute gout attacks 
or inflammatory states

• Examining old biochemistry results can be very informative



Gout: Treatment



Two Goals of Gout Treatment

• 1. Lower serum urate below target of 0.36 mmol/L

• 2. Treat acute attack/acute inflammation

*



February 2019
June 2018



Treatment of acute 
gout flares



Acute treatment 1

• NSAID: Full dose until symptoms resolve

• Colchicine: 2 tabs immediately then 1 tablet 1 hour later. After 
12 hours or later commence prophylaxis dosing ( 1 tab od or 
bd).

• If patient has had acute treatment dose within last 14 days -> 
NSAID or corticosteroid

Khanna et al. Arthritis Care and Research 2012:64(10):1447-61 



Acute treatment 2

• Prednisone
• 0.5mg/kg/day 5-10 days duration, or

• 2 – 5 days at full dose and taper for 7-10 days

• Intra-articular steroid
• 40 - 80mg in a knee joint

Khanna et al. Arthritis Care and Research 2012:64(10):1447-61 



Urate Lowering therapy
Urate lowering to less 

than 0.36 mmol/L



Allopurinol



When do you initiate urate 
lowering treatment?



Initiate urate lowering treatment when…

• Tophi or tophus on exam or imaging

• 2 or more gout flares per year

• Chronic kidney disease stage 2 or worse (eGFR < 90ml/min)

• Past kidney stones

Khanna et al. Arthritis Care & Research 2012;64(10):1431-46

*



Slow up-titration every 4 weeks 

• In those with eGFR < 60mL/min start at 50mg per day of allopurinol 
and increase by 50mg each month. 

• In those with eGFR > 60mL/min start at 100mg per day of allopurinol 
and increase by 100mg each month. 

Stamp et al. Ann Rheum Dis 2017;e-published

*



Can allopurinol (or any ULT) be commenced 
during an acute attack?
• Short answer, yes.

• Theoretical concern about exacerbating flare

• Randomised trial of starting early to waiting

• Allopurinol 300mg* or placebo

• Indomethacin prophylaxis 50mg tds

*Not recommended practice now

Taylor et al. Am J Med 2012;125(11):1126-1134.e7

*



No increase in pain

Taylor et al. Am J Med 2012;125(11):1126-1134.e7



Prophylaxis against 
acute gout flares 

during allopurinol 
treatment



Prophylaxis of gout flares

• VERY IMPORTANT 

• First line:
• Colchicine 0.5mg 1 – 2 times a day

• NSAID, eg. naproxen 250mg bd

• Second line:
• Prednisone <10mg per day

Khanna et al. Arthritis Care and Research 2012:64(10):1447-61 

*



Duration of prophylaxis

• At least 6 months, or

• 3 months after achieving serum urate target (No tophi on exam)

• 6 months after achieving serum urate target (If 1 or more tophi found 
on exam)

Khanna et al. Arthritis Care and Research 2012:64(10):1447-61 



Other therapies

• Diet
• Low purine diets are pretty unpalatable

• Compliance is horrendous

• But, important to limit large risk foods, such as sugar 
sweetened soft drinks

• Avoid triggers (seafood, alcohol binges)

“diet and lifestyle measures alone provide therapeutically
insufficient serum urate–lowering effects and/or gout attack 
prophylaxis for a large fraction of individuals with gout”

Khanna et al. Arthritis Care & Research 2012;64(10):1431-46



Fructose induced hyperuricaemia

Dalbeth et al. Ann Rheum Dis 2013;72:1868–187364 grams of fructose



My current approach 
to gout



My current approach

• Make diagnosis with crystal confirmation if at all possible & 
check urine

• Commence allopurinol

• Uptitrate based on renal function

• Monitor Serum urate regularly

• Titrate to SU of less than 0.36 mmol/L or 0.30mmol/L

• Once target reached should check urate every 6 months

Robinson et al. J Rheumatol 2018;45(5):697-704

*



Failure to reach target

• If fail to achieve target, consider 
• adherence/compliance/concordance

• genetic problems

• Add in probenecid (I do this at ~600mg allopurinol mark)

• Check urate excretion on spot urine or 24 urine (don’t want to 
precipitate urate renal stones)





Important Points

• Allopurinol does not cause renal 
impairment

• Allopurinol can be safely started 
during a flare

• Flare prophylaxis (eg.
colchicine) should be started 
with allopurinol

• Increase the dose of allopurinol 
to reach a target serum urate of 
< 0.36, or the patient will not 
get better from their gout

• Flares can and do persist for 
months after reaching target 
serum urate, be patient





Axial Spondyloarthritis

Ankylosing spondylitis
Non-radiographic axial spondyloarthritis



What is the issue?

• Back pain is very common in the community

• Differentiating back pain caused by Inflammatory disease from other 
causes of back pain is challenging

• Some simple strategies are helpful



The spectrum of disease in axSpA.The figure depicts the spectrum of disease in patients with 

axSpA. 

Isdale A et al. Rheumatology 2013;rheumatology.ket244

© The Author 2013. Published by Oxford University Press on behalf of the British Society for 

Rheumatology. All rights reserved. For Permissions, please email: 

journals.permissions@oup.com



J Rheumatology 2011 Nov;38(11):2452-60



J Rheumatology 2011 Nov;38(11):2452-60



J Rheumatology 2011 Nov;38(11):2452-60



Inflammatory back pain

• Pain in the back

• Better with activity 

• Worse with rest

• Often worse in the morning

• Insidious onset

• Often significant improvement with NSAIDs

This type of pain is not specific to axial spondyloarthritis

96



Using inflammatory back pain as 
a diagnostic criterion

• Rheumatologist with knowledge 
of other features 

• Sensitivity 90%

• Specificity 59%

• Positive predictive value 64%

• Negative predictive value 88%

• Likelihood Ratio + 2.2

• Likelihood Ratio − 0.2

• Rheumatologist without 
knowledge of other features 

• Sensitivity 81%

• Specificity 44%

• Positive predictive value 54%

• Negative predictive value 74%

• Likelihood Ratio + 1.4

• Likelihood Ratio – 0.4

Poddubnyy et al. RMD Open 2018;4:e000825.
97
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Other things that aren't that helpful

• HLA-B27 
• Sensitive but not specific

• ie. people with disease more likely to have it

• But 8-9% of white Caucasian population have too 

• Inflammatory markers
• Very often normal

• Especially early in disease course



What next?

• Refer • or image yourself

• MRI Scan of sacroiliac joints +/-
Lumbar spine

• T1 and STIR sequences

• No contrast required



Questions

• If anyone has any questions, please email:
• philip.robinson@uq.edu.au


